REAR BODY III FOR APRILIA DORSODURO ABS 2016

Rear body III for Aprilia Dorsoduro ABS 2016
 
(1)  896661
 
(1)  896661
 
(1)  B044244
 
(1)  B044244
 
(2)  AP8150413
SELF-TAP SCREW 3,9X14
 
(2)  AP8150413
SELF-TAP SCREW 3,9X14
 
(3)  856680
NUMBER PLATE HOLDER SUPPORT
 
(4)  AP8120030
RUBBER SPACER
 
(4)  AP8120030
RUBBER SPACER
 
(5)  859697
REINFORCEMENT PLATE
 
(6)  AP8224470
HEX SOCKET SCREW M6X20
 
(6)  AP8224470
HEX SOCKET SCREW M6X20
 
(7)  856827
NUMBER PLATE HOLDER
 
(8)  AP8152339
SCREW W/ FLANGE M5X9
 
(8)  AP8152339
SCREW W/ FLANGE M5X9
 
(8)  AP8152339
SCREW W/ FLANGE M5X9
 
(9)  AP8102375
CLIP M5
 
(9)  AP8102375
CLIP M5
 
(9)  AP8102375
CLIP M5
 
(10)  AP8120001
RUBBER SPACER
 
(11)  AP8152284
SCREW W/ FLANGE
 
(12)  AP8144707
GASKET
 
(13)  AP8134167
BRAKE HOSE HANGER
 
(14)  896544
FUEL PIPE 5,5X10
CONNECTING PIPE
 
(15)  AP8152299
SELF-LOCKING NUT M6 Part information
 
(15)  AP8152299
SELF-LOCKING NUT M6 Part information
 
(16)  AP8152246
SCREW W/ FLANGE M6X16 Part information
 
(16)  AP8152246
SCREW W/ FLANGE M6X16 Part information
 
(17)  AP8150204
 
(17)  AP8150204
 
(18)  AP8152342
SCREW W/ FLANGE M6X12 Part information
 
(19)  AP8150430
LOW SELF-LOCKING NUT Part information
 
(20)  AP8124718
REAR REFLECTOR, RED Part information
 
(20)  AP8124718
REAR REFLECTOR, RED Part information
 
(21)  AP8134677
REFLECTOR SUPPORT Part information
 
(22)  855071
MAINTENANCE Part information
 
(23)  AP8149034
NUMBER PLATE SUPPORT Part information
 
(24)  AP8150045
HEX SOCKET SCREW M6X55 Part information
 
(25)  658830
CURVED SPRING WASHER 6X12
WASHER, WAVE
Part information
 
(26)  AP8221023
Part number Description
# 1
849955
896661
COVERS
# 1
B044244
COVERS
# 2
AP8150413
SELF-TAP SCREW 3, 9X14
# 3
856680
NUMBER PLATE HOLDER SUPPORT
# 4
AP8120030
RUBBER SPACER
# 5
859697
REINFORCEMENT PLATE
# 6
AP8224470
HEX SOCKET SCREW M6X20
# 7
856827
NUMBER PLATE HOLDER
# 8
AP8152339
SCREW W/ FLANGE M5X9
# 9
AP8102375
CLIP M5
# 10
AP8120001
RUBBER SPACER
# 11
AP8152284
SCREW W/ FLANGE
# 12
AP8144707
GASKET
# 13
AP8134167
BRAKE HOSE HANGER
# 14
AP8120952
896544
FUEL PIPE 5, 5X10
CONNECTING PIPE
# 15
AP8152299
SELF-LOCKING NUT M6
# 16
AP8152246
SCREW W/ FLANGE M6X16
# 17
AP8150204
NUT M4
# 18
AP8152342
SCREW W/ FLANGE M6X12
# 19
AP8150430
LOW SELF-LOCKING NUT
# 20
AP8124718
REAR REFLECTOR, RED
# 21
AP8134677
REFLECTOR SUPPORT
# 22
855071
MAINTENANCE
# 23
AP8149034
NUMBER PLATE SUPPORT
# 24
AP8150045
HEX SOCKET SCREW M6X55
# 25
AP8150429
CURVED SPRING WASHER 6X12
WASHER, WAVE
Contact
# 26
AP8221023
T BUSH
Here are all the parts relating to the Rear body III of your DORSODURO 2016. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Aprilia Dorsoduro ABS 2016

FRAME Parts for Aprilia Dorsoduro ABS 2016

ENGINE Parts for Aprilia Dorsoduro ABS 2016

  • Dorsoduro ABS
    Aprilia DORSODURO Displacement: 750 cc Year: 2016
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...